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EMC - TEST REPORT

Mar 09, 2012
Test Report No. : TRE12020111 :
Date of issue
Equipment under Test : Multifunction Digital Product(Copier/Printer/Scanner/Fax)
Model / Type : MP 301SP/Aficio MP 301SP, MP 301SPF/Aficio MP
301SPF
Listed Model : /
Applicant : Ricoh Company Ltd
Address : 810, Shimoimaizum, Ebina-Shi, Kanagawa-ken, 243-0460
Japan
Manufacturer : Shanghai Ricoh Digital Equipment Co., Ltd.
Address : No. 887 Jingang Road, Pudong New Area, 201206

Shanghai, PEOPLE'S REPUBLIC OF CHINA

Test Result according to the

standards on page 4: Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.
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1. TEST STANDARDS

The tests were performed according to following standards:

47 CFR FCC Part 15 Subpart B (Class B) Radio Frequency Devices — Unintentional Radiators — Limits and
methods of measurement.

ANSI C63.4: 2009 American National Standard for Methods of Measurement of Radio-Noise Emissions from
Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz.

2. SUMMARY

2.1. General Remarks:

Date of receipt of test sample . Feb24,2012
Testing commenced on : Feb 24,2012
Testing concluded on : Mar 09, 2012

Note: The test report adds all items test data based on original test report No.: TRE11110005.
2.2. Equipment under Test

Power supply system utilised
Power supply voltage : 0 230V /50Hz o 115V /60Hz

o 12V DC o 24V DC
B Other (specified in blank below)

AC 120V/60Hz

2.3. Short description of the Equipment under Test (EUT)

The EUT is a Multifunction Digital Product (Copier/Printer/Scanner/Fax)
Model Difference: Unless otherwise indicated, all tests were conducted on Model TypeA. Tests performed on
Model TypeA were considered to be representative of Model TypeB.

The differences between the models are as follows.

RICOH’s Models Note

TypeB:

MP 301SP/Aficio MP 301SP Copy + Print , Scan
TypeA:

MP 301SPF/Aficio MP 301SPF Copy + Print, Scan +Fax

The change under this application is adding a Panel (Alternate).

The main differences between original Panel and alternate Panel are size and ports:

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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1.Size: 4.3 inch is changed to 8.5 inch.

2.Ports: Remove SD card reader and USB reader.

2.4, EUT operation mode

Issued: 2011-12-08
Revised: 2012-03-09

The equipment under test was operated during the measurement under the following conditions:

Test program (customer specific)

Emissions tests.............. 47 CFR FCC Part 15 Subpart B (Class B) and ANSI C63.4 2009, searching for the

highest disturbance.

2.5. EUT configuration

1) Equipment under test

Kind of equipment | Manufacturer | Model name Serial number Remarks
(1)Copy Machine RICOH MP 301SPF /Aficio MP 301SPF | D1691700022
(2)ARDF RICOH ARDF DF1030 AGD1110900132
(3)-1 BANK RICOH Paper Feed Unit PB 1040 D661-171087
(3)-2 BANK RICOH Paper Feed Unit PB 1040 D661-171071
(4)MKB RICOH Optional Counter Interface Unit | B870510210500256
Type A
(5) Bluetooth(USB) | RICOH Bluetooth Interface Unit Type D | 002673F214A FCC ID:
BBP-BT21A01
(6)HDD RICOH Hard Disk Drive Option WXC1A71J2297
Type 301
(7)IEEE 1284 RICOH IEEE 1284 Interface Board B5955870001200173
Type A
(8)GigaEther RICOH Gigabit Ethernet Board Type A | G8745000C1030011
&USB 3
(9) ICIB RICOH Copy Data Security Unit Type F | B8295106D1020002
9
(10) MLB RICOH File Format Converter Type E D3775603A1030001
9
(11)Fax Unit RICOH FAX Option Type 301 FC1108415068
(12)Handset RICOH Hand Set Type C5502 1CETE17BAF33R01
1

2) Highest Frequency Generated or Used in The Device or on Which the Device Operates Or Tunes (MHz)

Kind of equipment Model name Operates Frequency Remarks
Copy Machine MP 301SPF/Aficio MP 301SPF | 1.5GHz HDD

3) Supporting equipment

Kind of equipment Manufacturer | Model name Serial number Remarks
(1)PC1 Lenovo ThinkPad X201i R8-7DYTX10/11

(2)PC2 Dell D610 CN-0D4571-48643-51S-0236
(3)G3 Exchanger Tengda PABX -

(4)FAX Machine Ricoh Aficio SP 3410SF | S6918900047

(5)PC Bluetooth(USB) | Kingfox KW-001 kw00115216

(6)Keyboard Dell SK-8115 CNODJ3317161678POITD
(7)Micro SD Reader Buffalo BSCRMSDCWH | A10801

FCC ID: BBP-MFMP301SPF1
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4)Operating modes:

No. | Operating modes Remarks

1 Standby (RE)

2 Copy + NIC Ping (RE)

3 Bluetooth Print (RE)

4 USB2.0 Print + IEEE1284 Print (RE)

5 Giga Ping & Scan + USB(Giga) print (RE)

6 G3-Tx (RE)

7 G3-Rx (RE)

8 Standby (CE)

9 Copy (CE)

10 | Bluetooth Print (CE)

11 | USB2.0 Print + IEEE1284 Print (CE)

12 | Giga Print & scan + USB(Giga)Print (CE)

13 | G3-Tx (CE)

14 | G3-Rx (CE)

15 | NIC Print & Scan (CE)
5) Configuration of EUT
Iltem | Cable Name Manufacturer Length | Shielding Back Shell Remark
a AC Power Cable TA HSING 2m No Plastic
b USB Cable RICOH 2.5m Yes Metal
c NIC Cable Black Box 3m No Plastic
d Modular Cable RICOH 2m No Plastic
e Centro I/F Cable Black Box 3m Yes Metal
f NIC Cable(STP Cable) TOTAL 3m Yes Metal

Mode 1 Stanby

Mode 2 Copy + NIC(ping)
Meode 6 G3-Tx

Mode 7 G3-Rx ‘

(2) ARDF

(1)Copy Machine — T .. KeyBoard

r [ micro SD
(4))MhB card Reader
(6)HDD

(9) ICIB

PC1

Option (10)

(11) FAX Unit i/d

J (3)-1 BANK Out of Anechoic Camber
= (3)-2 BANK
B

(12) Hand set

A:Ferrite Core ... Ferrico K3 NF-75(N) BKO (2turn) Z) %Jggoc\;?]e’z able
B:Ferrite Core ...Ferrico K3 NF-75(N) BKO (2turn) c ;‘ NIC Cable

d : Modular Cable

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Mode 3 Bluetooth Print

(2) ARDF
(1)Copy Machine 1 (5) Bluetooth (USB)
J — micro SD
((—g]h{[gﬁ card Reader . Bluetooth
PC1
9) ICIB
&) .
Option (10)
e
A '
i
]/ :
d i
(11) FAX Unit :
a \—i— G3 Exchanger 7
i
[ (3)-1 BANK i- Out of Anechoic Camber
B

A:Ferrite Core ...Ferrico K3 NF-75(N) BK0O (2turn) a: AC Power Cable

. S - - b : USB Cable
. - - - _E 2turs
B:Ferrite Core ...Ferrico K3 NF-75(N) BKO (2turn) ¢ : NIC Cable

d : Modular Cable

Mode 4 USB2.0 Print +IEEE1284 Print

(2) ARDF

(1)Copy Machine j—/ M

; [ micro SD
Eg;lgg card Reader
(9) ICIB

b PC2

Option (7)

(11) FAX Unit 4-/d

a_— \—-— G3 Exchanger —

1
i
( (3)-1 BANK i_ Out of Anechoic Camber
o (3)-2 BANK (12) Hand set
B
A:Ferrite Core ...Ferrico K3 NF-75(N) BKO (2turn) a : AC Power Cable
B:Ferrite Core ...Ferrico K3 NF-75(N) BKO (2turn) b : USB Cable

d : Modular Cable
e: Centro I/F Cable

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Mode 5 Giga ping & Scan + USB (Giga! Print

(2) ARDF
(1)Copy Machine :I—’/ )
; — micro SD
(4MKB card Reader
(6)HDD
(9) ICIB
£ PC1
Option (8)
b
feeeemeeemceese-se-cooioiscccceizaes
|
i
i
d '
(11) FAX Unit H
a_— L:— G3 Exchanger —

(3)-1 BANK

o [
B

A:Ferrite Core ...Ferrico K3 NF-75(N) BKO (2turn) a: AC Power Cable
B:Ferrite Core ...Ferrico K3 NF-75(N) BK0 (2turn) b : USB Cable

d : Modular Cable

f: NIC Cable (STP Cable)

Mode 8§ Stanby
Mode 9 Copy
Mode 13 G3-Tx
Mode 14 G3-Rx

Mode 15 NIC Print&Scan (2) ARDF
(1)Copy Machine = | KeyBoard
AT [ micro SD
(4IMKB card Reader
(6)HDD .
(9) ICIB
b BC1
Option(10)
. d
(11) FAX Unit
a_— l— G3 Exchanger |—— FAX
(3)-1 BANK

- (3)-2 BANK (12) Hand set
B

a: AC Power Cable
b : USB Cable

¢ : NIC Cable

d : Modular Cable

AFerrite Core ...Ferrico K3 NF-75(N) BKO (2turn)
B:Ferrite Core ... Ferrico K3 NF-75(N) BKO (2turn)

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Mode 10 Bluetooth Print

(2) ARDF
(1)Copy Machine 1 (5) Bluetooth (USB)
i SD
(4)MKB [ uicro ‘
(6)HDD card Reader ¢ Bluetooth
PC1
(9) ICIB
b
Option (10)

(11) FAX Unit I/ d

a_— Ii G3 Exchanger —

(3)-1 BANK
= e (3)-2 BANK (12) Hand set
B
AFenite Core ... Ferrico K3 NF-75(N) BKO (2turn) o ac PC’“'EII' Cable
B:Ferrite Core ...Ferrico K3 NF-75(N) BKO (2turn) - USB Cable

¢ : NIC Cable
d : Modular Cable

Mode 11 USB2.0 Print +IEEE1284 Print

(2) ARDF

(1)Copy Machine :{—-/ h

[ micro SD
((?)i\{d;? card Reader

(9) ICTR

b PC2

Option (7)

(11) FAX Unit 1/‘1

a_— G3 Exchanger —

(3)-1 BANK
— / (3)-2 BANK (12) Hand set
B
A:Ferite Core ...Ferrico K3 NF-75(N) BKO (2turn) a: AC Power Cable
B:Ferrite Core ...Ferrico K3 NF-75(N) BKO (2turn) b: USB Cable

d : Modular Cable
e : Centro I'F Cable

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Mode 12 Giga ping & Scan+ USB (Giga) Print

(2) ARDF

(1)Copy Machine = \—‘M

| [ micro SD
Eglh-lﬂlfg card Reader
(9) ICIB
- PC1
{
Option (8)
b

(11) FAX Unit J/d

|— G3 Exchanger —

-
(3)-1 BANK \
= (3)-2 BANK (12) Hand set
B
A:Ferrite Core ...Ferrico K3 NF-75(N) BKO (2turn) a : AC Power Cable
B:Ferrite Core ...Ferrico K3 NF-75(N) BKO (2turn) b : USB Cable

d : Modular Cable
£:NIC Cable (STP Cable)

6)The combination of apparatus, and the mode of operation

Model name Operating Mode

Mode No. 11213415 6|7 (89 (10|11 (12 [13 |14 |15
EUT olofofo o loflo]lol| o o o o o o o
ARDF DF1030 olofofo o loflo]lol| o o o o o o o
BANK PB1040 o|lo|o]|o o olo|o| o o o o o o o
BANK PB1040 o|lo|o]|o o olo|o| o o o o o o o
MKB Optional Counter olololol o lololol ol o o o o o
Interface Unit Type A

Hard Disk Drive Option olololol o lololol ol o o o o o
Type 301

ICIB Copy Data Security olololol o lololol ol ol e o o o o
Unit Type F

IEEE1284 Interface Board o o

Type A

Gigabit Ethernet Board ° o

Type A

Bluetooth Interface Unit o o

Type D

MLB File Format ololo ololol ol o o o o
Converter Type E

FAX Option Type 301 oloflo|lo| o |oflo|o] o] o] o o o o o
Hand Set Type C5502 oloflo|lo| o |oflo|o] o] o] o o o o o
Key Board o] o ol o [oflo]o] o o o o o o

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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3. TEST ENVIRONMENT

3.1. Address of the test laboratory

Shenzhen Huatongwei International Inspection Co., Ltd
Keji Nan No.12 Road, Hi-tech Park, Shenzhen, China
Phone: 86-755-26715686 Fax: 86-755-26748089

3.2. Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS-Lab Code: L1225

Shenzhen Huatongwei International Inspection Co., Ltd. has been assessed and proved to be in

compliance with CNAS-CLO1 Accreditation Criteria for Testing and Calibration Laboratories (identical to
ISO/IEC 17025: 2005 General Requirements) for the Competence of Testing and Calibration Laboratories,
Date of Registration: Mar. 30, 2009. Valid time is until Feb 28, 2015.

A2LA-Lab Cert. No. 2243.01

Shenzhen Huatongwei International Inspection Co., Ltd. EMC Laboratory has been accredited by A2LA for
technical competence in the field of electrical testing, and proved to be in compliance with ISO/IEC 17025:
2005 General Requirements for the Competence of Testing and Calibration Laboratories and any additional
program requirements in the identified field of testing. Valid time is until Sept. 30, 2013.

FCC-Registration No.: 662850

Shenzhen Huatongwei International Inspection Co., Ltd. EMC Laboratory has been registered and fully
described in a report filed with the FCC (Federal Communications Commission). The acceptance letter from
the FCC is maintained in our files. Registration 662850, Renewal date Jul. 01, 2009, valid time is until Jun.
30, 2012.

IC-Registration No.: 5377A

The 3m Alternate Test Site of Shenzhen Huatongwei International Inspection Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for the performance of radiated measurements
with Registration No. 5377A on Jan. 25, 2011, valid time is until Jan. 24, 2014.

ACA

Shenzhen Huatongwei International Inspection Co., Ltd. EMC Laboratory can also perform testing for the
Australian C-Tick mark as a result of our A2LA accreditation.

NEMKO-Aut. No.: ELA125

Shenzhen Huatongwei International Inspection Co., Ltd has been assessed the quality assurance system,
the testing facilities, qualifications and testing practices of the relevant parts of the organization. The quality
assurance system of the Laboratory has been validated against ISO/IEC 17025 or equivalent. The
laboratory also fulfils the conditions described in Nemko Document NLA-10, the authorization is valid
through July 07, 2013

VCCI

The 3m Semi-anechoic chamber (12.2mx7.95mx6.7m) and Shielded Room (8mx4mx3m) of Shenzhen
Huatongwei International Inspection Co., Ltd. has been registered in accordance with the Regulations for
Voluntary Control Measures with Registration No.: G-292. Date of Registration: Dec. 24, 2010. Valid time is
until Dec. 23, 2013.

Main Ports Conducted Interference Measurement of Shenzhen Huatongwei International Inspection Co., Ltd.
has been registered in accordance with the Regulations for Voluntary Control Measures with Registration
No.: C-2726. Date of Registration: Dec. 20, 2009. Valid time is until Dec. 19, 2012.

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Telecommunication Ports Conducted Interference Measurement of Shenzhen Huatongwei International
Inspection Co., Ltd. has been registered in accordance with the Regulations for Voluntary Control Measures
with Registration No.: T-1837. Date of Registration: May 07, 2010. Valid time is until May 06, 2013.

DNV

Shenzhen Huatongwei International Inspection Co., Ltd. has been found to comply with the requirements of
DNV towards subcontractor of EMC and safety testing services in conjunction with the EMC and Low voltage
Directives and in the voluntary field. The acceptance is based on a formal quality Audit and follow-ups
according to relevant parts of ISO/IEC Guide 17025 (2005), in accordance with the requirements of the DNV
Laboratory Quality Manual towards subcontractors. Valid time is until Aug. 24, 2013.

3.3. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15-35°C
Humidity: 30-60 %
Atmospheric pressure: 950-1050mbar

3.4. Test Description

Emission Measurement

47 CFR FCC Part 15 Subpart B Class B

Radiated Emission ANSI C63.4 2009 PASS

. 47 CFR FCC Part 15 Subpart B Class B
Conducted Disturbance ANS| C63.4 2009 PASS

Remark: The measurement uncertainty is not included in the test result.

3.5. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to CISPR 16 - 4 ,Specification for radio
disturbance and immunity measuring apparatus and methods — Part 4: Uncertainty in EMC
Measurements® and is documented in the Shenzhen Huatongwei International Inspection Co., Ltd quality
system acc. to DIN EN ISO/IEC 17025. Furthermore, component and process variability of devices similar to
that tested may result in additional deviation. The manufacturer has the sole responsibility of continued
compliance of the device.

Hereafter the best measurement capability for Shenzhen Huatongwei laboratory is reported:

Test Range Measurement Notes
Uncertainty
Radiated Emission 30~1000MHz 4.24dB (1)
Radiated Emission 1G~7.5G 5.16dB (1)
Conducted Disturbance 0.15~30 MHz 3.39dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Radiated Emission

Item Test Equipment Manufacturer Model No. Serial No. Last Cal.
1| gTRNBROADBAND | Ronge & Schwarz HL562 100015 2011/05/30
2 | EMITEST RECEIVER | Rohde & Schwarz ESI 26 100009 2011/10/24
3 | RF TEST PANEL Rohde & Schwarz TS /RSP 335015/ 0017 2011/10/24
4 | TURNTABLE ETS 2088 2149 2011/10/24
5 | ANTENNA MAST ETS 2075 2346 2011/10/24
6 | cobrware o' | Rohde & Schwarz ESKA N/A 2011/10/24
Double-Ridged-

7 Waveguide Horn | Rohde & Schwarz HF906 100039 2011/10/24
Antenna

g | Semranecholc ETS-LINDGREN | AJ593 HTW N/A 2011/10/24

Conducted Disturbance

Item Test Equipment Manufacturer Model No. Serial No. Last Cal.
1 EMI Test Receiver Rohde & Schwarz ESCS30 100038 2011/10/24
2 | Artificial Mains Rohde & Schwarz ESH2-Z5 100028 2011/10/24
3 | Artificial Mains Rohde & Schwarz ESH3-Z5 100040 2011/10/24
4 Pulse Limiter Rohde & Schwarz ESH3-22 100044 2011/10/24
5 EMI Test Software Rohde & Schwarz ESK1 N/A 2011/10/24
6 | 3# shielded room ETS-LINDGREN RFD-100 2406 N/A

FCC ID: BBP-MFMP301SPF1
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4. TEST CONDITIONS AND RESULTS

4.1. Radiated Emission
For test instruments and accessories used see section 3.6.

4.1.1. Description of the test location

Test location: Shielded room No. 4

4.1.2. Limits of disturbance

Frequency (MHz) Distance (Meters) Field Strengths Limits (dBuV/m)
30 ~ 88 3 40
88~216 3 43.5
216 ~ 960 3 46
960-1000 3 54
1000-7500 3 74(PK) 54(AV)

Note: (1) The tighter limit shall apply at the edge between two frequency bands.

(2) Distance refers to the distance in meters between the test instrument antenna and the closest point of
any part of the E.U.T.

(3)The highest frequency of the internal sources of the EUT is 1500MHz, so the measurement was made
up to 7.5 GHz.

4.1.3. Description of the test set-up
4.1.3.1. Operating Condition

The EUT is set to work that shall be carried out respectively standby, Copy + NIC Ping, Bluetooth Print,
USB2.0 Print + IEEE1284 Print, Giga Ping & Scan + USB(Giga) print, G3 Tx, G3 Rx modes during the test
and the results of the maximum emanation are recorded.

4.1.3.2. Test Configuration and Procedure

Test is carried out in Semi-Anechoic Chamber. EUT is placed on a nonmetal table which is 0.8 meter above
a grounded turntable. EUT is set 3 meters away from the center of receiving antenna. The turntable can
rotate 360 degrees to determine the azimuth of the maximum emission level and then the antenna can
move up and down from 1 to 4 meter to find out the maximum emission level. Both horizontal and vertical
polarizations of the antenna are set on the test.

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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4.1.3.3. Photos of the test set-up
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4.1.4. Testresult

The requirements are Fulfilled

Band Width: 120 KHz

Frequency Range: 30MHz to 1000MHz
Band Width: 1MHz

Frequency Range: 1G-7.5G

Remarks: The limits are kept. For detailed results, please see the following page(s).

Margin=limit-level
Level=read valus+transducer

Transducer=antenna factor+pre-amplifier factor+cable loss (with 6db attenuator)

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd



Report No.: TRE12020111

For 30MHz-1000MHz

Page 17 of 82

Issued: 2011-12-08
Revised: 2012-03-09

Maximum Radiated .
" Emissions Polariza- gt Margin
Test Condition . (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Standby 137.64 35.9 Vertical 43.50 7.6 QP
Test Results Pass
SCAN TABLE: 'test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuY/m]
80p-----q-""-5mmTSTtryTTTrTTTTTTTTTTTTTTT i T S N R T N
| I I | | I | I | I I | I | I |
70f--- A At i S LR oo Rk Rt BUR b
| 1 1 | | 1 | 1 | 1 1 | 1 | 1 1
] s s A oo
| 1 1 | | 1 | 1 | 1 1 | 1 | 1
50| ----- L - — L R
| 1 1 | | 1 | 1 I t t t t t t ]
40 SN S . e R RS A o
| I I | | I | X I | I I | I | I I
£ oo SR SN ot NI SV S I
| I i | | 1 | | | I | I ¥ |
| i I | | I | | | i I 1 | | I |
20F----- oA A== b —— —— - — = L || S UL RR L | i
| | | | | | | | | | | | | | | 1
| 1 1 | | 1 | 1 | 1 1 | 1 | 1 1
MmF----- B N O - ————— B T [y Ty T Y |
| 1 1 | | 1 | 1 | 1 1 | 1 | 1 1
0 I I I T T R I I I I R R
30M  40M 50M GOM TOM 100M 200M 300M 400M  500M 700M 1G
Frequency [Hz]
x x ®*MES RICO0223410_fin
MES RICO0223410 pre
LIM FCC ClassB F QP/LV FCC ClassB, fi=ld strength 3Im
MEASUREMENT RESULT: "RICO0223410 fin"
2/24/2012 8:27nM
Frequency Levsel Transd Limit Margin Det Height Azimuth Polarization
MHz dEpV/m dE dEpv/m I} cm deg
34.260000 30.20 -13.5 40.0 9.8 oP 125.00 CAL
75. 30.350 —22.3 40.0 8.5 P 25%9.00 CAL
49 32.&0 -15.9 43.5 10.9 P 85.00 CAL
137.6 35.580 -21.2 43.3 7.6 P Z2.00 CAL
363 33.20 -16.8 45.0 12.8 P 1z2.00 CAL
62 31.Z0 -11.1 45.0 14.8 QP 130.40 155.00 CAL

FCC ID: BBP-MFMP301SPF1

Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Radiated I
" Emissions Polariza- I Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
Standby 894.60 37.80 Horizontal 46.00 8.2 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBp'im]
e e e e S R Rttt P T S T A R B
I I I I I | I | I I | I | I | I
0o S e S e A Rt BECT I S
1 1 1 1 1 | 1 | 1 1 | 1 | 1 | 1
N e S o
1 1 1 1 1 | 1 | 1 1 | 1 | 1 |
50} ----- L e AR S RO B A
1 1 1 1 1 | 1 | I t t t t t t t ]
40 1 1 1 1 1 nm_r_ ___ __________] o ____ L | DU N R SR
i A R H Ty
3IJ______I____ I___ I___I__I__I__L______E________!_______ n___ I___...I.__...'___I__!_____.I
k R | b i il LT g
I I I | I ¥ I | I [ I I | I | I
20F----- e — = A ——d——-F--F-———F—————-—————L - ——— J———————— = e 4———d-—-F——F—d——
I 1 I I I | I | I I | I | I | |
1 1 1 1 1 | 1 | 1 1 | 1 | 1 | 1
MmnE----- S 5P | ey e — — = ——— N | S N |
1 1 1 1 1 | 1 | 1 1 | 1 | 1 | 1
0 I I I I I I I I
oM 40M 50M 60M TOM 100M 200M 300M  400M  500M T00M 1G
Frequency [Hz]
¥ x ®MES RICO0ZZ3411_fin
MES RICQ0Z2Z3411 pre
LIM FCC ClassB F QB/AV FCC ClassB, fisld strength 3m
MEASUREMENT RESULT: "RICO0223411 fin"
2/24/2012 B:36RM
Frequency Levsel Transd Limit Margin Det Height ZAzimuth Polarization
MHz ABpPY /m dBE dBuv/m dBe cm deg
13 33.20 -21.2 43.5 10.32 QP 251.0 127.00 HORIZONTAL
232. 37.10 -19.23 4g.0 8.9 P 100 255.00 HORIZONTAL
2635. 36.50 -18.0 a4c.0 .1 aqF 150.00 HORIZONTAL
299. 34.30 -17.0 4g.0 11.7 P £4.00 HORIZONTAL
c00. 36.00 -12.5 46.0 10.0 1= 149,00 HORIZONTAL
294 37.80 -&.9 4¢.0 8.2 QP 147.00 HORIZONTAL

FCC ID: BBP-MFMP301SPF1

Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Radiated I
Emissions Polariza- it Margin
Test Condition ; (dBuV/ 9 Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Copy+NIC PING 75.36 35.70 Vertical 40.00 4.3 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBp\im]
e e e e e i T S T B B B
I I | I | | I I I I | I I I I |
70~ R e e I AR R R o
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
R n a S R R R R oo
1 1 | 1 | | 1 1 1 1 | 1 1 1 1
50} ----- L e P S PO R S N o
1 1 | 1 | | 1 1 I U U t U U U U I
b e SR UL A
)‘:I I | (I | ! ¥ I I I | | I I I I
sof=i--] INCd TN A K S IS NN SO W11/ 1 PN
I I | I | I I I | I | I jlcl I I I
I | | I | | I 1 | I I 1 I I I |
20F----- S v o Tl T —— (R 4t - —F ——F———1
| | | | | | | | | | | | £ | | 1
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
MmMmE----- I 5 | ——— —— R | ) N P |
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
JoMm 40M 50M &OM TOM 100M 200M 300m 400M  500M 700M 1G
Frequency [Hz]
x x ®xMES RICOODZZ340%5_fin
MES RICOQQOZZ340% _pre
LIM FCC ClassB F QP/A FCC ClassB, field strength 3m
MEASUREMENT RESULT: "RICO02234058 fin"
2/24/2012 B:1l4mM
Frequency Lewvel Transd Limit Margin Det Height Azimuth Polarization
MHz ABpvm dB  dBpV/m dB cm deg
34,80 -15.5 40.0 3.2 QP ERTICAL
33.70 -22.3 40.0 4.3 QF ERTICAL
34.50 -21.2 43.5 8.6 QP ERTICAL
33.40 -13.¢ 45.0 12.6 QP ERTICAL
25.10 -5.5 4¢.0 20.% oPF ERTICAL
17.30 -5.5 4¢.0 28.7 QP ERTICAL

FCC ID: BBP-MFMP301SPF1

Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Radiated .
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
Copy+NIC PING 894.54 37.9 Horizontal 46.00 8.1 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuYim]
80p-----9"" 3Tt rTTTTTTTTTTTTTO P A A
| | | I I I I I | | I I I I I |
T0f----- R e e -mmm e R S Rt REE et e
| | | 1 1 1 1 1 | | 1 1 1 1 1 1
] e e -
| | | 1 1 1 1 1 | | 1 1 1 1 1
BOf----- L SSSSS——Y—YNYSGSGLbSYSC-C - - S TR O R N
| | | 1 1 1 1 1 I T T T T T T T 1
40 R S S e i et SERH RN S S
| | | I I I I x I 4 | | I ! I I I
| | | I I I | I | I I | | I
Nfp----+ A-———A=——A---F=-~"t- - ThoT - -7 -5 == =~ === g = o AR S R T
[ | | i 1 | I I | | I I I I I I
| | | I I I I I I I I X1 I I I
20F----- -*—————4———4———#——+——|——|— ——————————————— |- —————— - I dmm e —— - - == ===
| | | | | | | | | | | | | | 1
| | | 1 1 1 1 1 | | 1 1 1 1 1 1
W0p-=--- R e e STt oo R S S S
D | | | 1 1 1 1 1 | | 1 1 1 1 1 1
JoMm 40M 50M 6O0M TOM 100M 200mM 300M 400M  500M 700M 1G
Frequency [Hz]
¥ x ®*xMES RICO0ZZ3408_fin
MES RICOOZ23408_pre
LIM FCC ClasskBE F QB/AV FCC ClassB, fisld strength 3m
MEASUREMENT RESULT: ”RIC‘O{3223408_fin "
2/24/2012 B:04AM
Frequency Level Transd Limit Margin Det. Height Zzimuth Polarization
MH=z ABpv /m 1B dEpV/m ds cm deg
39.96( 19.30 -16.8 40.0 20.7 QF 1° HORIZONTAL
137.64 35.30 -21.2 43.5 5.2 QP 1 HORIZONTAL
232.981 36.40 -15.3 46.0 5.6 QF i HORIZONTAL
£50.941 28.50 -10.2 46.0 17.5 QP i HORIZONTAL
£84.18 23.30 -9.7 46.0 22.7 QP 27 HORIZONTAL
894.540000 37.90 -€.9 46.0 8.1 QP 100.0 14 HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
Bluetooth Print 74.64 33.70 Vertical 40.00 6.3 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuVim]
L e P T T e T R A T
I I I | | | I | I I | I | | I |
70p----- e oo i B e
1 1 1 | | | 1 | 1 1 | 1 | | 1 1
] e e B e
1 1 1 | | | 1 | 1 1 | 1 | | 1
BOf----- L e I dommdeedeobo b A
1 1 1 | | | 1 | I U U T T T T T |
ofp—e - e
| L0 x ¥ I | e B e
_____ A N VN VN S A WA N AN SN S EUNPNL.Y 1 ; o | U UL S N I
30 TNV IART T INETS | | T ST ol s
I i 1 | | | I l | I I I | | I |
20F----- R el e e S e B A e e ————— - [ A —— k=== ——
| | | | | | | | | | | | | | | 1
1 1 1 | | | 1 | 1 1 | 1 | | 1 1
10F----- [ | T A I —— — —— = I [y N (M |
1 1 1 | | | 1 | 1 1 | 1 | | 1 1
0 ! ! P ! ! ! ! P R
JoM 40M 50M 6OM TOM 100M 200M 300M 400M  500M T700M 1G
Frequency [Hz]
¥ x ®MES RICO0ZZ3404_fin
MES RICO0223404 pre
LIM FCC ClasskE F QP/JRV FCC ClassB, fisld strength 3m
MEASUREMENT RESULT: "RICO0223404 fin"
2/24/2012 7:09%nM
Frequency Level Transd Limit Margin Det. Hesight Azimuth Polarization
MHz ABpvV/m de  dBpvim ds cm e
32.30 -15.1 40.0 7.7 © 100.0 101.00 ICAL
33.70 -z22.4 40.0 £.3 @F ? ICAL
33.00 -z21.2 43.5 10.5 QP ICAL
2€.00 -15.5 4¢.0 20.0 QP ICAL
36.20 -13.€ 4.0 5.8 @F ICAL
32.10 -11.1 46.0 13.9 QP ICAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated I
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Bluetooth Print 232.98 38.70 Horizontal 46.00 7.3 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBp\im]
e e e e e i T S T B B B
I I | I | | I I I I | I I I I |
T0f---- R Bt B B omme - N Bt mh RL O b o
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
] a R oo
1 1 | 1 | | 1 1 1 1 | 1 1 1 1
50} ----- L e P S PO R S N o
1 1 | 1 | | 1 1 I t t t t t t t ]
40 S T o e T T S
I I | I | | I | X | | | | I I I
3'] ______ I____ I___ I___I __I __I__L ______ Jf _________ | L e | Vo [ I_.__I __I ______ I
R L A A ! 3 H TN e W s
T I | 1 I | I I I | I 1 I I I |
2Wp=-==--- B e P e m———— - ——— e | s AT 4= ed e == ————
| | | | | | | | | | | | | | | 1
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
MmMmE----- I 5 | ——— —— R | ) N P |
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
oM 40M 5OM BOM TOM 100M 200M 300M  400M  S00M 700M 1G
Frequency [Hz]
x x ®xMES RICOO0ZZ3403_fin
MES RICQOZZ3403_pre
LIM FCC ClassB F QB/AV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "RICO0223403 fin"
2/24/2012 €:57RM
Frequency Level Transd Limit Margin Det. Height Z&Azimuth Polarization
MH= dBpW/m dB dBpV/m dB fasiin] deg
S99, 28.00 -1%.% 43.5 13.5 QF HORIZONTAL
137.6 34.50 -21.2 43.3 2.0 QP CORIZONTAL
232 38.70 -15.3 45.0 7.3 QP HORIZONTAL
266 36.00 -18.0 4¢.0 10.0 oQF ORIZONTAL
293 36.00 -17.0 4¢.0 10.0 gQF HORIZONTAL
294 37.60 6.9 45.0 8.4 QP HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated I
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
USB2.0 Print + IEEE1284 Print 38.58 36.00 Vertical 40.00 4.0 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBu\Vim]
80p---- T T i T T R R R R T
I I I | | I I I I | I I I I I |
T0f--- R A AEEREEEEEEEEE mmmeoe S Bk SEOE St S o
] R S o
50} - - T ——,—,— ——— e e i
4 ST S O 1 e el AU U O
wl e ko o N RN
i I | i AN T o i
I I I | | I I | I I i I i I I |
20F----- R e e B e e e [ et B s L e e S B
| | | | | | | I | | | | | | | 1
10F----- 5 [T N T e — — — = E— - N | Y N (R |
1 1 1 | | 1 1 1 1 | 1 1 1 1 1 1
0 ) ) I T T ) ) I ) I
3oM 40M 50M 6OM 7OM 100M 200M 300M  400M  500M 700M 1G
Frequency [Hz]
¥ ®x »MES RICO0Z23417_fin
ME3 RICOO0Z2Z3417_pre
LIM FCC ClassB F QP/AV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "RICO0223417 fin"
2/24/2012 10:06RM
Frequsncy Level Transd Limit Margin Det. Hsight Azimuth Polarization
MH=z dBpV/m dB dBupV/m dB cm deg
0 36.00 -15.8 40.0 4.0 oF
00 35.70 -22.3 40.0 4.3 QP
0 35.40 -21.2 43.3 5.1 QP
33.30 -132.6 4.0 12.7 QP
35.20 -12.5 4¢.0 10.8 QP
26.50 -11.0 4.0 12.1 @F

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Radiated .
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
USB2.0 Print + IEEE1284 Print 894.60 38.70 Horizontal 46.00 7.3 QP
Test Results Pass
SCAN TABLE: '"test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuVim]
80p-----5-"""5TTTTTrTYTTTrTTTTToTTooo i T 5 S R TR B B
I | I I I I | I | I I | I I | |
T0p----- e B Bt A R N M et R o o
1 | 1 1 1 1 | 1 | 1 1 | 1 1 | |
] R B e RS
1 | 1 1 1 1 | 1 | 1 1 | 1 1 |
50| ----- L - — L
1 | 1 1 1 1 | 1 I t t t t t t t |
40 R S o g e S RO S B
R ANk ol )
3D —————— === Fr -t RS AT RIaTIN AT 1= == - = = i—“———'f——— 0T TN TR T Al LT T
I | | I I I | Iy | ] ! | b i [ |
X | i i I i | I [ 1 I | I I | |
20F----- R e B B R et Al ————————— e b LR d—m—d - ——F ——F————
| | | | | | | | | | | | | | | 1
1 | 1 1 1 1 | 1 | 1 1 | 1 1 | |
MmF----- 3| R S - ——— = =  E e e k=
1 | 1 1 1 1 | 1 | 1 1 | 1 1 | |
0 I I T T R I I I I R R
oM 40M 5OM 60M TOM 100M 200M 300M 400M  50OM 700M 1G
Frequency [Hz]
X x x*MES RICO0223416_fin
MES RICO0Z23416 pre
LIM FCC ClassB F QP/LV FCC ClassB, fis=ld strength 3m
MEASUREMENT RESULT: "RICO022341é6 fin"
2/24/2012 9:57nM
Frequency Level Transd Limit Margin Det Height Azimuth Polarization
MHz dERV/m dB dEpV/m iB cm deg
24,20 -16.3 40.0 15.8 0P HORIZONTAL
35.60 -23.3 43.53 7.9 QP HORIZONTAL
207 25.70 -21.0 43.5 17.8 oP HORIZONTAL
232 36,20 -1%.3 4G5.0 9.8 QP HORIZONTAL
235. 34.10 -18.3 45.0 11.% oGP HORIZONTAL
Ba4. 38.70 -6.9 45.0 7.2 QP HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated .
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
Giga Ping & Scan + USB(Giga) print 480.00 37.00 Vertical 46.00 9.0 QP
Test Results Pass
SCAN TABLE: '"test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuYim]
L e P N
| I I | | I | I | I I | I | I I
70f----- R e oo S St et Sl e
| 1 1 | | 1 | 1 | 1 1 | 1 | 1 1
] e ERRRRREEE
| 1 1 | | 1 | 1 | 1 1 | 1 | 1
BOf----- L oo e dommdeocdeobob A
| 1 1 | | 1 | 1 I T T T T T 1
40 S Y S S e e O S e
| I I | | I | I | I X | I | I I
30____*_J____ I___ I___I_ !__!__X _________________ | T L ______ Db ! .____I__"I____I___I__I
i M e | . i HREY L I
| 1 i | | I | A | I I | I | |
20F----- B e e T e e e e e e R e b B i T Sy B R
| | | | | | | | | | | | | | | 1
| 1 1 | | 1 | 1 | 1 1 | 1 | 1 1
MmnmE----- |3 ] - — — 4 e e e —d——1
| 1 1 | | 1 | 1 | 1 1 | 1 | 1 1
0 l : R : l : : R
30M  40M 50M GOM TOM 100M 200M 300M 400M  500M 700M 1G
Frequency [Hz]
¥ x ®*MES RICO0ZZ23401_fin
MES RICO0223401 pre
LIM FCC ClassBE F QP/AV FCC ClassB, fiesld strength 3m
MEASUREMENTI RESULT: "RIC‘00223401_fin”
2/24/2012 €:272M
Fr=qusncy Level Transd Limit Margin Det. Height Zzimuth Polarization
MH=z dBpV/m dBE dBpvV/m dB cm deg
36 30.30 -14.4 40.0 .7 QF 100.0 1€8.00 VERTICAL
75 29.40 -22.13 40.0 10.& QF 100.0 256.0 VERTICAL
99 33.30 -19.9 43.5 10.2 QF 100.0 191.1 VERTICAL
4580 37.00 -13.6 46.0 5.0 QF 100.0 260 VERTICAL
894 25.90 -€.59 46.0 z0.1 QP 100.0 352 VERTICAL
542 20.70 -7.3 46.0 25.3 QP 100.0 1.00 VERTICAL

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Radiated I
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
Giga Ping & Scan + USB(Giga) print 232.98 39.00 Horizontal 46.00 7.0 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBpVim]
e i e M Mttt i T R R R T A B
| I | | | I I I | I I | I | I |
[CI SRS R I Ok S R EEEEEEE ommnee Rt RO DR S S
| 1 | | | 1 1 1 | 1 1 | 1 | 1 1
]t s oo
| 1 | | | 1 1 1 | 1 1 | 1 | 1
B0f----- L S — SR N PR O S O
| 1 | | | 1 1 1 I T U U T U T U I
40 | I | | | IT _I _______________ o ____ o I____ I___ I___I __I _ I__I
[ S R B A o Sl S Sl Rt 2
E] SN S NSO U SO N U Y S el
| I | | | I I | | | I | A ! I I
I I | 1 | I | I [ | I | | | | |
20F-=~-- o = e e e B e e L | ———— - - - B s s il S SPEE
| | | | | | | | | | | | | | | 1
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mnmF----- S | OV T ==  E R 3 S R |
| 1 | | | 1 1 1 | 1 1 | 1 | 1 1
| 1 | | | 1 1 1 | 1 1 | 1 | 1 1
30M 40M 50M BOM TOM 100M 200M 3006 400M  500M 700M 1G
Frequency [Hz]
¥ x xMESZ RICO02ZZ340Z_finm
MES RICOOZZI40Z_pre
LIM FCC ClassB F QP/LV FCC ClassB, fisld strength 3m
MEASUREMENT RESULT: "RICO0223402 fin"
2/24/2012 &:37AM
Frequency Level Transd Limit Margin Det Height Azimuth Peolarization
MH=z dBEV/m dBE dBpV/m dB cm deg
232.9 39.00 -1%.3 45.0 7.0 QF 253.00 HORIZONTAL
265.8 35.10 -18.0 4¢.0 10.% gP i 75.00 HORIZONTAL
4g81.¢ 37.00 -13.¢ 4g.0 5.0 gP 00 205.00 ORIZONTAL
493.,% 37.30 -13.¢ 45.0 8.7 QP 100.0 175.00 HORIZONTAL
B87.3 20.40 -6.7 4¢.0 25.¢ @pF 134.0 145.00 HORIZONTAL
894. 6l 38.30 -6.59 4g.0 7.7 @F 147.0 207.00 HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated I
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
G3-TX 76.38 32.60 Vertical 40.00 74 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuYim]
L e e e i T I N A
| I I I | I I I | I | I I I | |
T0f----- e e  EnEROELCELEE oo R at mh RE O o o
| 1 1 1 | 1 1 1 | 1 | 1 1 1 | |
] e e o
| 1 1 1 | 1 1 1 | 1 | 1 1 1 |
50} ----- Il H HHiiBh - .
| 1 1 1 | 1 1 1 I t t t t t t t |
wfp— e AR R RN S
| I I I | I ! I | I KI ! I I | |
£ S U PN S 4 SO A Y. PR OO YU AU S0 081 ST €S U O
| I I I | i I i ! | I i k i |
| I I I | I I I | I I I I I | |
20F----- d-———d———d-— bk b - —F———— - — - - - = — Lt — -——————== [ 4————d -t d- - F——F—-——
| I I I | I I I | I | I I I | |
| 1 1 1 | 1 1 1 | 1 | 1 1 1 | |
1MmF----- | S m——_— — - — = —_———— | Y T DU |
| 1 1 1 | 1 1 1 | 1 | 1 1 1 | |
| 1 1 1 | 1 1 1 | 1 | 1 1 1 | |
oM 40M 50M 60M TOM 100M 200M 300M 400M  500M T00M 1G
Frequency [Hz]
®x x »MES RICO0ZZ3413_fin
MES RICO0223413_pre
LIM FCC ClassB F QP/LV FCC ClassB, fiesld strength 3m
MEASUREMENT RESULT: "RICO0223413 fin"
2/24/2012 5:01zmM
Frequency Level Transd Limit Margin Dest. Height Zzimuth FPolarization
MHz ABpv m de  dBpvVim de cm degr
36.3€000 29.70 -14.5 40.0 10.3 QP 55.00 CRL
76, 32.60 -22.3 40.0 7.4 P 26.00 CRL
R 33.40 -1%.5% 43.5 10.1 P TE.00 CRL
137. 33.70 -21.2 43.5 5.8 P 13.00 CRL
450 34,490 -12.¢ 46.0 11.1 P 5.00 CRL
S99, 33.00 -12.5 46.0 13.0 QP 100.4d 189.00 CLTL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
" Emissions Polariza- I Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
G3-TX 894.54 37.70. Horizontal 46.00 8.3 QP
Test Results Pass
SCAN TABLE: '"test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuVim]
80r-----3 "y P T R S R B B
I I | I | | I I I I | I I I I I
T0f----- R R Al oo e N R R St o
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
] e e e
1 1 | 1 | | 1 1 1 1 | 1 1 1 1
BOf----- L - e E S O N
1 1 | 1 | | 1 1 I t t t t t t ]
-dD 1 1 | 1 | IT _I _______________ o ___ L I____I___I___I__I_ I__I
i I K a g H [
£ S TR R S S 1 SEY. S I e ¥
i I | i ! | 1 /! 1 | ! 1 | L i I
I I | I | | I I i ! [ I I I I |
20F-—---- H4 e — s B R R R e B e m———— - - [ e 4t —d - - = ——F————1
| | | | | | | | | | | | | | | 1
! 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
1MmE----- Ty e —— e | T P |
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
1 1 | 1 | | 1 1 1 1 | 1 1 1 1 1
30M 40M 5O0M 6OM TOM 100M 200M 300M 400M  500M T00M 1G
Frequency [Hz]
¥ x ®MES RICO0Z2341Z_fin
MES RICO0223412 pre
LIM FCC ClassB F QB/AV FCC ClassB, fiesld strength 3m
MEASUREMENT RESULT: "RICOOEESéIE_fin "
2/24/2012 B:52aM
Frequency Levs Transd Limit Margin Det Height Azimuth FPolarization
MH z dBpv/m dB  dEpV/m dB cm deg
40 1z.10 -17.2 40.0 27.9% QP 201.0 0 HORIZCNTAL
137. 34.00 -21.2 43.5 %.5 QP 12 HORIZONTAL
232 37.00 -15.3 46.0 $.0 QP 259 HORIZONTAL
266 35.50 -18.0 46.0 10.5 QP 159.00 HORIZONTAL
295 34.30 -17.0 46.0 11.7 QP 45.00 HORIZCONTAL
294 37.70 -£.9 46.0 5.2 0P 155.00 HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated I
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
G3-RX 37.08 34.00 Vertical 40.00 6.0 QP
Test Results Pass
SCAN TABLE: '"test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuV/m]
L e i ittt et it Rttt C T A
I I I I I I I | | | | | | | | |
0= e B e e oo s SECE EURI S b o
1 1 1 1 1 1 1 | | | | | | | | 1
i R R e e e o
1 1 1 1 1 1 1 | | | | | | | |
50| ----- L - RO SR U O O B N
1 1 1 1 1 1 1 | T T T T T T T T I
Y N S S S T e A A O S B
¥ I I I I xl I I X | | | J':! | | | | I
s0f---X EANSRIEADZN PV, 4.4 1V S S A I ok S T T PR
I I I I I I I | | I | | ! i I
I I I I I I I | | | I | | | | |
2F----- R s DT P B e i Jm———————— - B D e I B O e
| | | | | | | | | | | | | | | 1
1 1 1 1 1 1 1 | | | | | | | | 1
10F----- N 5 U T T I —_ — — — = b ——— T N (R |
1 1 1 1 1 1 1 | | | | | | | | 1
1 1 1 1 1 1 1 | | | | | | | | 1
30M 40M 50M BOM TOM 100M 200M 300M 400M  500M T00M 1G
Frequency [Hz]
¥ ®x ®*MES RICO0ZZ3414 fim
MES RICO0Z23414 pre
LIM FCC ClassB F QP/RV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "RICO0223414 fin"
2/24/2012 5:26nM
Frequency Level Transd Limit Margin Det Height ZAzimuth Polarization
MHz ABpv/ m de  dBpvi/m de cm deg
37 34.00 -14.5 40.0 £.0 g@P log.00 ERTICAL
T6. 33.60 22.3 40.0 £.4 QP 288.00 ERTICAL
99, 30. 30 -15.%9 43.3 132.2 QP ERTICAL
93, 28 -1%.% 43.53 14.2 QP ERTICAL
137.6 3 -21.2 43.3 7.0 QP ERTICAL
481. 3 -13.¢6 46.0 11.7 QP ERTICAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated I
Emissions Polariza- gt Margin
Test Condition ; (dBuV/ 9 Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
G3-RX 137.58 37.80 Horizontal 43.50 5.7 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuVim]
el et e i i T T R R R R T
I I I I | I | I I I | | | I | |
T0f---- T I ommee i Bk EECE EEE e
1 1 1 1 | 1 | 1 1 1 | | | 1 | 1
] B B S e
1 1 1 1 | 1 | 1 1 1 | | | 1 |
50} ----- L I S R SO B
1 1 1 1 | 1 | 1 I t t t t t t t ]
I I I I | IT _I _______________ r [ I____ I___ I___I __I _ I__I
N I L O T A N I TR
S F R R il - S N Y L Py A
I I } | | 1 | I I | I | | | | |
2Wp=—--- 4 - e e e m—————— - R kL T B e il s s EEy
| | | | | | | | | | | | | | | 1
1 1 1 1 | 1 | 1 1 1 | | | 1 | 1
10F----- [ | [ v N E—— T Y N PR |
1 1 1 1 | 1 | 1 1 1 | | | 1 | 1
0 ! ! R T ! ! ! I T T T
3oM 40M 50M 6OM TOM 100M 200M 300M 400M  S00M 700M 1G
Frequency [Hz]
x x xMES RICO0ZZ3415_ fin
MES RICO0223415 pre
LIM FCC ClassB F QP/AV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "RICO0223415 fin"
2/24/2012 95:34nM
Frequency Level Transd Limit Margin Det. Height Zzimuth Polarization
MHz ABpvim dg  dEpvVim dB cm deg
137.580000 37.E80 -21.2 43.5 3.7 @°P HORIZONTAL
232.980000 38.20 -15.32 4¢.0 7.8 @F HORIZONTAL
265.920000 35.80 -18.0 46.0 10.1 gP HORIZONTAL
299.64 0 35.10 -17.0 46.0 10.% gP HORIZONTAL
63Z2. 33.70 -10.8 46,0 12.2 QP HORIZONTAL
894, 0 37.80 -6.59 46.0 8.4 0P HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
" Emissions Polariza- I Margin
Test Condition . (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Standby 7471.50 39.20 Vertical 54.00 14.80 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuY/m]
L ettt sttt bbbttty ettty Sty bl
mmrr----------—-—-—-——-—-———-—-——\—-—-——-——-—-- o —————— - ——— = - - +———-—- H4--=-—= +——A
B0 o b L P LR Ao
| | | | | | |
T LT e e R R T L
I ! 1 I i I I
A0 f-pmmm e e Lo oo m e o bocw oD ToLTI - toomo-- doe--- 4-—4
I I I .8 I I I
Wp---- e - - - e e — e B F————— 4= 4——a
1) S L L ST LR LR et
1 1 1 1 1 1 1
L e e a Attt Bl St
0 ! ! ! ! ! L
1G 2G iG 4G 5G 65 7.56
Frequency [Hz]
xMEE RICQ022B8412 fin
ES RICQ0228412 pre
LIM 54dBu Field Strength QP Limit
LIM 74dBu FCC ClassB, field strength 3m
MEASUREMENT RESULT: "RICO0228412 fin"
2/28/2012 10:382M
Frequency Level Transd Limit Margin Det Height Azimuth Polarization
Hz dABpvV/m 5 dBpV/m dB cm deg
1483, 23.40 -23.8 54.0 30.6 AV 100.0 248.00
1595. 29.30 -22.9 54.0 24.7 AV 161.00
1705. 4.8 -22.0 54.0 2%.2 AV 19¢6.00
3806. 31.30 -13.8 54.0 22.7 AV 1 00
5039 34.20 -1z2.2 54.0 5.8 AV 1
7471 39.20 -7.9 54.0 14.8 &V 100.0

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Standby 7487.00 39.50 Horizontal 54.00 14.5 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBUVIim]
L e il Sttt Attty Tttty Il
{1 Fmmmmmmmmmmmm oo . S S —— H—— 4
| 1 1 | 1 1 1
) L LB LR RN L L.
| | | | | | |
T B P BTt
| I | T i | I
L] VA NP L s v S el (AR R i
| 1 1 [ 1 1 1
whkp-+----- - - ———————— & __ e — o g [ 4--——— —
| 1 1 | 1 1 1
X | 1 1 | 1 1 1
20 ___________________________ L B I T T T T T T I T 71
| 1 1 | 1 1 1
10 | o o oo
| 1 1 | 1 1 1
EI L L L L L L 1
1G 2G 3G 4G G BG 7AG
Frequency [Hz]
x*MES RICO0N22B411 fin
HMES RICO0D22B411 pre
LIM 54dBuWV Field Strength QP Limit
LIM 74dBuV FCZ ClassB, field strength 3m
MEASUREMENT RESULT: "RIC‘OOEEBéII_fin "
2/28/2012 10:23aM
Fregquency Lewvsl Transd Limit Margin Det Height Azimuth Folarization
MHz ABpWV/m B dBpV/m ds cm deg
29.50  -26€.3 54.0 24.5 &V HORIZONTAL
3z2.10  -22.%9 54.0 21.9 A&V HORTZONTAL
24,20  -22.0 54.0 2%.8 &V HORTZONTAL
31.60 -13.8 54,0 22.4 A&V HORIZONTAL
34.30  -12.2 54.0 9.5 AV HORTZONTAL
39.50 -7.9 54.0 14.5 &V HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Copy + NIC PING 7489.5 39.60 Vertical 54.00 14.4 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuv/m]
L e e e it Tttty B
mmrF---------—-————————-\———-"—-—\—\—-—-- - — - - = o ———————— 4-— - +-—————-- H4-—--—= +——A
Y S L LB L R LR L I
l I I l l -
sF----------—----"---"-"""""""F——— - - o -
| I ! ! ! T
O - S AT AL e e 1T Rk
I | | Xl I | |
£ e . HE R
1] S oo pmmmmmmmm s A LR e 11
0 ! ! ! ! ! L
1G 2G 3G 4G 5G GG 7.56
Freguency [Hz]
tMES RICO0D228408_f£fin
MES RICQ0228408_pre
LIM 54dBuV Field Strength QP Limic
LIM T74dBuV FCC ClassB, field strength Im
MEASUREMENT EREESULT: ”RICOOEZB‘IOB_fin”
2/28/2012 9:56AM
Frequency Levsl Transd Limit Margin Det Height Azimuth Polarization
H Z ABpv /m de  dBuv/m de cm deg
24,60 -21.9 4.0 29.4 AV RTICAL
26.90 -18.5 54.0 27.1 &V ERTICAL
27.10 -18.1 4.0 26.9 &Y ERTICAL
ZB.30 -16.4 4.0 25.5 A&V ERTICAL
33.70  -12.4 4.0 20.3 AV ERTICAL
39.60 -7.9 54.0 14.4 AV ERTICAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
Emissions Polariza- I Margin
Test Condition ; (dBuV/ 9 Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
Copy + NIC PING 7471.5 39.20 Horizontal 54.00 14.80 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBUVim]
L e e e A
or-------------—-—— — - - - - = Fm— - — F—————————— - — - —_——— +————— H4H-—-=== +——-
| | | 1 1 | |
) S L LB LR LR L I
| | | | | | |
B0 =
[ | 1 i i | |
L VAR AT T Wy Ay WA et (AR (R R
| | | I X I | |
w-------- """ - - - - - - -~~~ ___ e — o - [ [P [T 4-———— 4——q
X 15 | | 1 1 | |
1 S L LB LR LR L I
| | | 1 1 | |
10 | o o oo
| | | 1 1 | |
D L L L L L L ]
1G 2G 3G 4G 5G GG 7.5G
Frequency [Hz]
x xMES RICOD22B410_fin
MES RICOD22B410 pre
LIM 54dBuV Field Strength QP Limit
LIM 74dBuV FCZ ZlassB, fiesld strength 3m
MEASUREMENT RESULT: ”RIC‘OO.?28410_fin "
2/28/2012 10:14aM
Frequency Level Transd Limit Margin Det. Height ZAzimuth Polarization
MHzZ dBpV i m dE dEpV/m dB cm deg
_____ 26.40 -26.3 4.0 27.6 AV 208.00 HORIZONTAL
1 31.50 -22.9 o 22.5 AV 153.00 HORIZONTAL
2 26,10 -19.6 o 27.9 AV 0D.00 HORIZONTAL
2 26.30 -19.5 4.0 27.7 &V 154.00 HORIZONTAL
5 34,30 -12.1 54.0 5.7 AV 308.00 HORIZONTAL
7 35.20 -7.9 4.0 14.8 &V 258.00 HORIZONTAL
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Maximum Radiated -
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Bluetooth Print 7483.50 39.50 Vertical 54.00 14.5 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBUNim]
L e A A
moor--------———-—-—--—-—-—-—-—-—"—\———--- o ———— - — = - - +———-—- 4-=-—== —+——A
) L L S LR AR e
| | | | | | |
] O Y Py AW A WiV {csanr e e [ IR R
I | I I | | |
wF-------""-"-"-"-—-“-“"““"-ofe o e - — m————— R T B B —+——A
1) O S S L L LI LB E— 1.
I I I I I L
1G 2G 3G 4G 5G 6G 7.5G
Frequency [Hz]
xMES RICO0Z2ZB407_£in
MES RICO0ZZB407 pre
LIM 54dEBuh Field Strength QP Limit
LIM 74dBul FCC ClassB, field strength 3m
MEASUREMENT RESULT: "RIC‘00228407_fin"
2/28/2012 9:46mM
Frequency Level Transd Limit Margin Det Height Zzimuth Polarization
MHz dBRV/m B dEpV/m 1B cm deg
23.20 -23.8 54.0 30.8 AV 1 248.00 TICAL
26.80 -22.9 54.0 27.2 Av 185.00 TICAL
24,90  -21.9 54.0 2%.1 awv 1 195.00 TICAL
30,90 -14.3 54.0 23.1 awv 1 273.00 TICAL
34,30 -l1lz.2 54.0 1%.7 AV 1 147.00 TICAL
39.50 -7.9 54.0 14.5 AV 100.0 25€.00 TICAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
Emissions Polariza- I Margin
Test Condition ; (dBuV/ 9 Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
Bluetooth Print 7489.5 39.60 Horizontal 54.00 14.4 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuVim]
e e A
womrr-------------—--—-—-—-—-—-—--"—--- e ——————— == Fm———_—————— 4—= - ——— == +—————- H4=-== == +——4
1 1 1 | 1 1 1
B0 | m L LB L LB L L
| | | | | | |
T S vt ERE T et
I ! | b i I I
T N Do (B AT R TLY NS e G EREEREEEE tommoes SRR -4
. I I I 1% | I |
WF-#%-----"-"-"—""""-—-—— L i o i 4 4 4-———— 4——1
1 1 1 | 1 1 1
20f---n-- e L L L LS Ao Ao
1 1 1 | 1 1 1
] e Rt At
1 1 1 | 1 1 ]
1G 26 3G 4G 5G 6G 7.5G
Frequency [Hz]
MES RICO022B40& fin
MEE RICO0ZZB40& pre
LIM 54dBu’ Field Strength QF Limit
LIM 74dBu FCC ClassB, field strength 3m
MEASUREMENT RESULT: ”RIC’O{3228406_fin "
2/28/2012 9:31aM
Fregquency Level Transd Limit Margin Det Height Azimuth Polarization
MH =z dBpv,/m dB dBpV/m dB cm deg
1063. 30.20 -26.13 4.0 23.8 AV HORIZONTAL
1199 22.90 -25.4 4.0 31.1 &V HORIZONTAL
1598 31.40 -22.9 4.0 22.6 AV HORIZONTAL
3756 31.30 -13.9 4.0 22.7 AV HORIZONTAL
5094. 33.80 -12.2 54.0 20.2 AV HORIZONTAL
7489. 39 -7.9 54.0 14.4 AV HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated
" Emissions Polariza Limit Margin
et Gemeiiem Frequency Datum -tion (dBuV/m) | (dB) BB
(MHZz) (dBuV/m)
USB2.0 Print + IEEE1284 Print 7491.50 39.60 Vertical 54.00 14.4 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuVvim]
L i T iy Tty Rl
L] St e Pt HE— H 1o e
) - L S LR A L.
| | | | | | |
R R e B e R e E
| I | i { I I
L POV PRV R AW LrosRen ol e [ [ e
soloocoal i X [ L I X S 1.
=) IR S SR S L L L
! ! ! ! ! L
1G 2G 3G 4G 5G 6G 7.5G
Frequency [Hz]
xHMES RICOD2ZB418 _fin
MES RICODZ2ZB418_pre
LIM 5S4dBuvV Field Strength QP Limitc
LIM 74dBuW FCC ClassB, £ield strength 3m
MEASUREMENT RESULT: "RICOO2284IS_fin”
2/28/2012 11:482M
Frequency Levsel Transd Limit Margin Det Height RAzimuth Polarization
MH= ABpv/m dB  dBpv/m ds cm deg
1 21.€0 -24.5 54.0 32.4 Lv CAL
17 33.70 -22.0 54.0 20.3 AV CAL
22 38.80 -18.3 54.0 15.2 AV CAL
29 39.20 -15.6 54.0 14.8 AV CAL
50 34.00 -1z.2 54.0 20.0 AV CAL
7 39.¢€0 -7.5 54.0 14.4 &V CAL
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Maximum Radiated -
Emissions Polariza- I Margin
Test Condition ; (dBuV/ 9 Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
USB2.0 Print + IEEE1284 Print 7496.00 39.70 Horizontal 54.00 14.3 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuY/m]
ittt ittty Sttt Rttty Sttty B
TorFr----------- 4" """ --c--= e e Fm——_——————— - +————— 4-= === +——-
1 1 1 | 1 | |
) L L ST LR L e
| | | | | | |
e B e S BTt R Teten e
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O AR T AR porc s e [ IR R
) T T e [ edo | N I
1 1 1 | 1 | |
1Y S L LB LR SR L I
1 1 1 | 1 | |
10 | o o oo e
1 1 1 | 1 | |
1G 2G ETe 4G 5G GG 7.5G
Frequency [Hz]
c xMEEZ RICO022841%_fin
MES RICODZZB419 pre
LIM S54dBuV Field Strength QP Limic
LIM 74dBuWV FCC ClassB, £field strength 3m
MEASUREMENT RESULT: ”RICOOE.EBéIQ_fin "
2/28/2012 11:58aM
Frequsncy Lewvel Transd Limit Margin Det Height Azimuth Polarization
MHz ABpv/m dB  dBpvV/m dB cm deg
1059 25,10 -2£.4 54.0 24.9 AV 1 HORIZONTAL
1532, 31.90 -23.0 54.0 22.1 &V HORIZONTAL
2259, 42,80 -18.3 54.0 11.2 AV 1 HORIZONTAL
3793, 31.20 -12.8 4.0 22.8 AV 1 HORIZONTAL
4065, 37.70 -13.5 54.0 16.3 AV 1 HORIZONTAL
7456, 35.70 -7.8 54.0 14.3 AV 1 HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
" Emissions Polariza- I Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Giga Ping & Scan + USB(Giga) print 7492.50 39.60 Vertical 54.00 14.4 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuNim]
el e A
L] it e R L Ha oo o
] b Femmm s L LN L 4
1 | 1 1 | 1 |
] e R o T e e B RETCX B
I | ! i i I I
D p- AT W e oz dlad P A IR i
I | I I X | I |
wwF--------—"———————— - == L B e dmmm————— F————— H=——— +——
20f--o- S b LS — L NN L L.
L e e e e i bl il
! ! ! ! ! L
1G 2G 3G 4G 5G 6G 7.5G
Frequency [Hz]
xMES RICO022B403_fin
MESE RICOD22B403_pre
LIM 54dBu Field Strength QP Limit
LIM 74dBu FCC ClassB, £field strength 3m
MEASUREMENT RESULT: "RICO0228403 fin"
2/28/2012 B8:57aM
Frequency Levs Transd Limit Margin Det Height Zzimuth Polarization
MHz ABpv /m de  dBpvVim ds cm deg
1200, 25.30  -25.4 54.0 28.5 A&V 1 41.00 VERTICAL
3058, 30.20 -15.4 54.0 22.8 &V 11 TICAL
3250, 30.90 -14.8 54.0 22.1 &av 1 TICAL
3433, 30.80  -14.8 54.0 232.2 &v 1 TICAL
5524. 34,20 -12.1 54.0 19.8 &V 1 TICAL
7492, 39.80 -7.8 54.0 14.4 AV 100.0 TICAL
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Maximum Radiated -
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Giga Ping & Scan + USB(Giga) print 1598.00 31.80 Horizontal 54.00 22.2 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuv/m]
L e e it Tttt btk
[ S s e R H Ha o o
) L L L LR S A
| | | | | | |
§0f - F e
I ! I ! { I I
L AT ey Ay Sei e N R AR I
¥ | I v ¥ I I | I |
W7 = - — e e - — +— == B e B +————== 4--=== +——
1 S L LB L LR LR L.
0 I I I I I L
1G 26 3G 4G 55 6G 7.56
Frequency [Hz]
: xMES RICOD22B402 fin
MES RICOQ022B402 pre
LIM 54dBuV Field Strength QP Limit
LIM 74dBuV FCZ ZlassB, fiesld strength 3m
MEASUREMENT RESULT: "RIC‘OO.?284D.2_fin "
2/28/2012 8:31aM
Frequency Level Transd Limit Margin Det. Hesight &Azimuth Polarization
MH= dBpV/m dB dBpV/m dB cm deg
1i -2£.4 54.0 25.0 AV HORIZONTAL
1538 -22.9 ] 22.2 AV HORIZONTAL
3198 -14.% 54.0 232.2 &V HORIZONTAT
3543 -14.4 0 22.% &V HORIZONTAT
3688 -14.0 0 22.7 AV HORIZONTAL
3psz -12.7 54.0 22.2 AV HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
" Emissions Polariza- I Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
G3-TX 7469.50 39.20 Vertical 54.00 14.8 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuVim]
e T
L] s . pomTomooes HE—— Ha oo o
) S L LB L LB L L
1 | 1 | | 1 1
TR S B PP For.
I | | i i I I
L] APV ST A AT romalea Rt e AR [ R
I | I 1% | I |
wr-------——-—-———— = e s ——_———— s F————— B 4——
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] R e e e Rt Y
! ! ! ! ! L
1G 2G 3G 4G 5G 6G 7.5G
Frequency [Hz]
®*MES RICO022B414 fin
MEE RICO0D22B414 pre
LIM 54dBuV Field Strength QP Limit
LIM 74dBuV FCC ClassB, field strength 3Im
MEASUREMENT RESULT: "RICO0228414 fin"
2/28/2012 10:51aM
Fregquency Leve Transd Limit Margin Det Height Azimuth Pcoclarization
MHz ABpv m dB  dBpvim ds cm deg
1 24,80 -22.0 54.0 2%.4 AV TICAL
2 26.10 -1%9.¢ 54.0 27.9 &V TICAL
2 2B.40 -17.4 54.0 25.6 &V TICAL
3 30.80 -14.2 54.0 232.2  AY TICAL
5 33.70 -12.2 4.0 20.3 &V TICAL
7 39.20 -3.0 54.0 14.8 v TICAL

FCC ID: BBP-MFMP301SPF1
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Maximum Radiated -
Emissions Polariza- T Margin
Test Condition ; (dBuV/ 9 Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
G3-TX 7393.50 38.50 Horizontal 54.00 15.5 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuY/im]
L e e
Iu§9----------—-—"-—-—-—-"-"-"-"-——"--- o ————— = - d-— - +————-- H4-—--—— +——
1 1 | | 1 1 |
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" 1 N 1 | | 1 1 |
20| o L LS - LB L L.
1 1 | | 1 1 |
10 | = o oo o o
1 1 | | 1 1 |
1G 2G 3G 4G 5G GG 7.5G
Freguency [Hz]
x MES RICO0D22B415_fin
HMES RICO0D22B415_pre
LIM 54dBuWV Field Strength QP Limic
LIM 74dBuV FCC ClassB, field strength 3Im
MEASUREMENT RESULT: "RI600228415_fin "
2/28/2012 11:08aM
Frequency Level Transd Limit Margin Det Height 2&fzimuth Polarization
MHz dEpvV/m dE dBpv/m dB cm deg
1598 31.40 -22.9 4.0 22.6 AV HORIZONTAL
1707 24,40 -21.9% 54.0 29.6 AV HORIZONTAL
2631, 2B.30 -18.7 54.0 25.7 A&V HORIZONTAL
3356. 30.80 -14.8 54.0 23.2 AV HORIZONTAL
5303. 34,00 -1z.1 54.0 20.0 &V HORIZONTAL
7393. 38.50 -8.3 54.0 15.5 &V HORIZONTAL
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Shenzhen Huatongwei International Inspection Co., Ltd




Report No.: TRE12020111

Page 43 of 82

Issued: 2011-12-08
Revised: 2012-03-09

Maximum Radiated -
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHZz) (dBuV/m)
G3-RX 7506.5 39.60 Vertical 54.00 14.4 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuY/im]
L e et ettt S it ettty St
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10 | = - o oo e e
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Frequency [Hz]
«MES RICO022B417_fin
MES RICOO0Z28417_pre
LIM 54dBuWV Field Strength QP Limit
LIM 74d4BuV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "RICO022841 7_fin "
2/28/2012 11:27aM
Frequency Lewvel Transd Limit Margin Det. Height Z&Zzimuth Polarization
MH =z ABpv /m dE dBpv/m de cm deg
1596 27.50 -22.9 54,0 26.5 AV ERTICAL
1705 24,80 22.0 .0 25.2 AV ERTICAL
1997. 26.90  -19.8 .0 27.1 Aav ERTICAL
2696 28.00  -1€.5 .0 26.0 AV ERTICAL
5163 34,10  -12.2 54.0 19.9 &V ERTICAL
7506.500000 359.60 -7.8 54.0 14.4 AV ERTICAL
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Maximum Radiated -
" Emissions Polariza- gt Margin
Test Condition ; (dBuV/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
G3-RX 7386.00 38.20 Horizontal 54.00 15.8 AV
Test Results Pass
SWEEP TABLE: "test (1G-18G) P"
Short Description: FCC PART 15 Class B Field Strength
Start Stop Detector Meas. IF Transducer
Frequency Frequency Time Bandw.
1.0 GHz 18.0 GHz MaxPeak  Coupled 1 MHz HF906 2011
Average
Level [dBuVim]
e it Tl bk
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1G 2G G 4G Te] BG 7.5G
Fraquency [Hz]
#*MES RICOD22B8416_fin
MES RICQ022B4l¢_pre
LIM 54dBuV Field Strength QP Limit
LIM T4dBuWV FCZ ClassB, £field strength 3Im
MEASUREMENT RESULT: ”RIC‘OOE.?B‘IIE_fin”
2/28/2012 11:20&M
Frequency Level Transd Limit Margin Dest Height Azimuth Polarization
MH=Z ABpV/m dBe  dBpvV/m dB cm deg
32.50 -22.9 54.0 21.5 AV HORIZONTAL
26.30 -1%.5 54.0 27.7 AV HORIZONTATL
26.90 -18.7 54.0 27.1 &V HORIZONTATL
30.70 -1l4.¢ 54.0 23.3 av HORIZONTAL
33,00 -12.2 54.0 21.0 &V HORIZONTATL
38.20 -5.4 54.0 15.8 AV HORIZONTAL

FCC ID: BBP-MFMP301SPF1
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4.2. Conducted Disturbance
For test instruments and accessories used see section 3.6.

4.2.1. Description of the test location

Test location: Shielded room No. 3

4.2.2. Limits of disturbance
Limit of Conducted Disturbance at Mains Ports (Class B)

Limits (dBuV)
Frequency Range (MHz) -

Quasi-Peak Average
0.150~0.500 66~56 56~46
0.500~5.000 56 46
5.000~30.000 60 50

Note: (1) The tighter limit shall apply at the edge between two frequency bands.

4.2.3. Description of the test set-up
4.2.3.1. Operating Condition

The EUT is set to work that shall be carried out respectively standby, Copy, Bluetooth Print,USB2.0 Print +
IEEE1284 Print, Giga Print & scan + USB(Giga)Print , G3 Tx , G3 Rx, NIC Print&Scan modes during the
test and the results of the maximum emanation are recorded.

4.2.3.2. Test Procedure

EUT is placed on a nonmetal table 0.8 meter above the grounded reference plane. The power line of the
EUT is connected to the LISN which is connected to receiver by coaxial line, and then disturbance signals of
the neutral line and live line can be detected by the receiver.

4.2.3.3. Photos of the test set-up

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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4.2.4. Testresult

The requirements are Fulfilled

Band Width: 9 KHz

Frequency Range: 150 KHz to 30MHz

Remarks: The limits are kept. For detailed results, please see the following page(s).

Margin=limit-level
Level=read valus+transducer

Transducer=insertion loss of LISN+cable loss+insertion loss of pulse limiter

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions - .
" : Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHz) (dBuV)
Standb 17.966 36.1 L 60.00 10.40 23.90 QP
y 17.866 35.6 L 50.00 10.40 14.40 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN"
Short Description: 150K-30M Voltage
Level [dBuv]
?D___I____l___l__'l—_l__l I I r-—-—~—~T—~"r—- T 1T°7\1—'rvT1T°T~ 7 T 771
| I [ [ I [ [
Or--—-= s il i M R R [T T T TTT T 1
| b T [ [ R | |
50 ] ] | L | |
0 |1 : Ll | |
30 :
20F ) L
10
0
|
- | 1
10 o0 300k 400k 600K B0O0K 1M M M 4M 5M BM M 10M 20M  30M
Freguency [Hz]
x » xMESE RICO2243086_fin
MEASUREMENT RESULT: "RIC02243086 fin"
2/24/z2012 12:10PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv de  dBuv dB
17.66€000 33.10 10.5 el Ze.9 QP Ll GND
17.%6€000 36.10 13.5 ed Z3.9 QP Ll GND
18.070000 35.70 10.5 ed Z4.3 QP L1 GND
18.174000 34.80 13.5 ed Z2.2 QP Ll GND
18.274000 35.70 10.5 60 Z4.3 QP L1 GND
18.378000 35.40 10.5 60 Z4.6 QP L1 GND
MEASUREMENT RESULT: "RIC02243086_ fin2"
2/24/z2012 12:10PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv de  dBuv dB
17.862000 34.20 10.5 50 15.8 &AWV Ll GND
17.76€000 32.30 13.5 50 17.7 AWV Ll GND
17.86€000 35.60 10.5 50 14.4 RV L1 GND
18.070000 35.10 13.5 50 14.9 AV Ll GND
18.274000 34.590 10.5 50 15.1 &V L1 GND
13.478000 34.70 10.5 50 15.3 RV Ll GND
FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions - .
" : Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHz) (dBuV)
Standb 17.866 37.00 N 60.00 10.40 23.00 QP
y 17.666 17.562 N 50.00 10.40 14.50 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN"
Short Description: 150K-30M Voltage
Level [dBuUV]
?C'___I____l___I__'I—_l__l_l_l_l_ ______ r-—- T~~~ r—-T1T- T 71T TT T T T T T T B |
[ R [ [ I [ [
60 -—-——% =T ra--rr----—-- | b A S N R B | 1
| N [ [ [ | |
50 | [T T T T T 1
40 I : Ll [ |
20 e
10— -
0
1 150k 300k 400k 600k 800k 1M M M 4M EM BM BM 10M 20M  30M
Frequency [Hz]
¥ ® xMES RIC022430845_f£fin
MEASUREMENT RESULT: "RIC022430845 fin"
2/24/2012 12:05PM
Frequency Level Transd Limit Margin Detector Line FE
MHz dBuV dBe dBuv dB
16.542000 35.30 10.5 &1 4.7 QF N GND
17.354000 36.30 10.5 e 23.7 QP N GND
17.558000 36.50 10.5 el 23.5 QP N GND
17.662000 3€.70 10.5 &1 Z3.3 QF N GND
17.76e000 36.%0 13.5 & 23.1 QP N GND
17.866000 37.00 10.5 e Z3.0 QP N GND
MEASUREMENT RESULT: "RIC022430845 fin2"
2/24/2012 12:05PM
Freguency Level Transd Limit Margin Detector Line TE
MHz dBpv dB dBuv dB
17.562000 35.50 10.5 50 14.5 &V N GMND
17.666000 33.10 10.5 S50 le.9 &V N GND
17.766000 34.70 10.5 5d 15.3 &V N GMND
17.866000 35.40 10.5 5d l4.e &V N GND
17.5%70000 35.30 10.5 S50 14.7 &V N GND
18.174000 35.10 13.5 54 14.9% &V N GND
FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions I .
L ; Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHZz) (dBuV)
Co 0.154 47.80 L 66.00 10.10 18.00 QP
Py 18.574 35.70 L 50.00 10.50 14.30 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN"
Short Description: 150K-30M Voltage
Level [dBuv]
r-—-r———r--r—-rv-ra-rrr-————-- r-———7T--"r-T-TO—TrTT-————-— TT-—71
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150k 300k 400k 600k B[]DH ‘1I'\.'1 2M M 4M 5M 6M BM 10M 20M 20M
Frequency [Hz]
% x xMES RICO2243076 fim
MEASUREMENT RESULT: ”RIC022430?§_fin"
2/24/2012  11:212M
Freguency Level Transd Limit Margin Detector Line LE
MHz dBpv dB dBpv 4B
0.154000 47 .30 10.1 (1 12.0 QP L1 GND
0.182000 38.20 10.1 o4 8.2 QF L1 GND
17.762000 35.¢60 10.5 G0 Z24.4 QP L1 GHND
17.5%62000 36.50 10.5 &0 23.5 QP L1 GND
18.370000 36,70 10.5 g0 23.3 QP L1 GND
1%.186000 36.40 10.5 g0 23.6 QF L1 GND
MEASUREMENT RESULT: ”RIC022430?§_fin2”
2/24/2012  11:21aM
Freguency Level Transd Limit Margin Detector Line TE
MHz dBpv dB dBpv 4B
17.5%66000 31.50 10.5 50 12.5 &V Ll GND
18.066000 34.50 10.5 50 15.5 &V Ll GND
18.170000 31.50 10.5 50 12.1 &V L1 GND
18.574000 35.70 10.5 50 14.3 &RV L1 GND
18.778000 35.70 10.5 50 14.3 &RV Ll GND
13.882000 35.00 10.5 50 15.0 &V L1 GND

FCC ID:

BBP-MFMP301SPF1
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Maximum Conducted Emissions _— .
" : Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHZz) (dBuV)
Co 18.062 37.30 N 60.00 10.50 22.70 QP
Py 18.062 36.40 N 50.00 10.50 13.60 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN"
Short Description: 150K-30M Voltage
Lewvel [dBuv]
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MEASUREMENT RESULT: ”RICO2.243077_fin"
2/24/2012 11:24aM
Freguency Level Transd Limit Margin Detector Line PE
MHzZ dBpv de  dBuv dB
0.198000 37.30 10.1 o4 Zg.4 QP M GND
0.250000 25%.00 10.1 62 3Z.8 QF N GND
17.654000 37.10 10.5 A ZZ.9 QP M GND
17.858000 37.10 10.5 60 ZZ.% QF N GND
18.062000 37.30 10.5 &0 22.7 QP M GND
15%.078000 35.20 10.5 e 24 .8 QP M GND
MEASUREMENT RESULT: ”RICO2,243077_fin2 "
2/24/2012 11:24aM
Fregusncy Level Transd Limit Margin Detector Line PE
MHzZ dBpv de  dBuv dB
17.34000 36.00 10.5 S0 14,0 AWV N GND
17.5%58000 36.30 10.5 50 13.7 AV N GND
18.062000 36.40 10.5 S0 13.6 AWV N GND
18.166000 35 ) 10.5 50 14.5% 2V N GND
18.266000 35.¢0 10.5 50 14.4 AV M GND
18.778000 34.00 10.5 50 le.0 AV N GND
FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd



Report No.: TRE12020111

Page 51 of 82

Issued: 2011-12-08
Revised: 2012-03-09

Maximum Conducted Emissions I .
" : Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHZz) (dBuV)
) 0.150 47.60 66.00 10.10 18.20 QP
Bluetooth Print
0.150 47.60 L 56.00 10.10 8.40 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN™"
Short Description: 150K-30M Voltage
Level [dBuv]
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x x xMES RICO2243075_f£in
MEASUREMENT RESULT: "RIC022430 ?E_fin"
2/24/2012 11:15aM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv de deuv dB
0.154000 47 .60 10.1 66 18.2 QP Ll GND
0.155000 45.80 10.1 66 1.8 QF Ll GND
0.206000 35.10 10.1 63 24.3 QP Ll GND
0.262000 36.00 10.1 6l 25.4 QP Ll GND
21.542000 31.70 10.¢6 =0 Z8.3 qF Ll GND
26.226000 24.80 10.8 G0 35.4 QF Ll GND
MEASUREMENT RESULT: "RIC022430 ?5_fin2 "
2/24/2012 11:15&8M
Freguency Level Transd Limit Margin Detector Line PE
MHz dBpv dB deuv dB
0.150000 47 .60 10.1 56 8.4 AV Ll GND
17.450000 30.10 10.5 50 19.9 &V Ll GND
18.270000 32.60 10.5 50 17.4 RV Ll GND
1%.186000 31.90 10.5 50 18.1 AW L1 GND
15.354000 30.70 10.5 50 1.3 AWV Ll GND
20.822000 30.50 10.¢€ 50 19.5 AW Ll GND
FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line (dBuV) (dB) ( dlg) Detector
(MHz) (dBuV)
0.150 53.60 N 66.00 10.10 12.40 QP
Bluetooth Print
0.150 47.90 N 56.00 10.10 8.1 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN"
Short Description: 150K-30M Voltage
Level [dBuV]
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x = xMES RICO2243074_fin
MEASUREMENT RESULT: ”RIC022430?{_fin"
272472012 11:12aM
Freguency Level Transd Limit Margin Detector Line TE
MHz dBpv dB  dBpv dB
0.150000 53.60 10.1 6o 12.4 QP N GND
0.154000 47.70 10.1 6o 18.1 QF N GND
0.158000 45.90 10.1 g6 19.7 QF N GND
0.238000 30.70 10.1 62 31.5 QF N GND
27.778000 22.10 10.9 g0 37.9 QP N GND
28.170000 26.70 10.9 60 33.3 QP N GND
MEASUREMENT RESULT: ”RIC0224307{_fin2”
2/24/2012 11:12aM
Frequency Level Transd Limit Margin Detector Line LE
MHz dBpv de  dBpv dB
0.150000 47.%90 10.1 56 8.1 AV N GND
0.258000 36.80 10.1 52 14.7 2w N GND
15.518000 32.00 10.5 50 15.0 &V N GND
15.82¢000 25.10 10.5 50 0.9 RV N GND
16.030000 30.50 10.5 50 19.5 &V N GND
16.538000 32.40 10.5 50 17.e &V N GND
FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line (dBuV) (dB) ( dlg) Detector
(MHz) (dBuV)
USB2.0 Print + 0.258 41.10 L 62.00 10.10 20.40 QP
IEEE1284 Print 0.150 47.80 L 56.00 10.10 8.20 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN"
Short Description: 150K-30M Voltage
Level [dBUYV]
_l"':'___l____l___l__'l'_l__l_ ______ r-—-——T7T—~"r-T—-T°1—rTvTTT- T —™ T~ 71
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Frequency [Hz]
x x xMES RICO2243030_£in
MEASUREMENT RESULT: ”RICO2243080_fiII"
/2472012 11:38aM
Frequency Level Transd Limit Margin Detector Line oE
MHz dBpv dB  dBpv dB
0.173000 35.70 10.1 (=31 24.9 QF Ll GND
0.258000 41.10 10.1 2 20.4 QP L1 GND
17.758000 3&.40 10.5 = 23.8 QP L1 GND
26.322000 24.20 10.8 = 35.8 QP L1 GND
28.258000 23.20 10.9 = 36.8 0P L1 GND
25%.2%0000 27.40 10.9 = 32.6 QP L1l GND
MEASUREMENT RESULT: ”RIC.'U2.243080_fin2 "
/2472012 11:38aM
Frequency Level Transd Limit Margin Detector Line TE
MHz dBpv dB  dBuv dB
0.150000 47.80 10.1 =12 8.2 AV L1l GND
1£.534000 33.€0 10.5 50 le.4 RV L1l GND
17.854000 35.40 10.5 50 l4.e RV L1 GND
17.758000 34.80 10.5 50 15.2 AV L1 GND
17.%e2000 34.80 10.5 50 15.2 AV L1 GND
18.166000 34.20 10.5 50 15.8 &V L1 GND
FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line 9 Detector
(MHz) (dBuV) (dBuV) (dB) (dB)
USB2.0 Print + 0.15 55.00 N 66.00 10.10 11.00 QP
IEEE1284 Print | 47 966 35.30 N 50.00 10.50 14.70 AV
Test Results Pass

SCAN TABLE: "Voltage (150K-30M) FIN"

Short Description: 150K-30M Voltage
Level [dBuYv]
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MEASUREMENT RESULT: "RIC02243079 fin"
2/24/2012 11:34mM

Fregquency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBpv dB

0.150000 55.00 10.1 (19 11.0 QP N GND

0.154000 45,30 10.1 66 19.0 QF N GND

0.194000 37.00 10.1 o4 Z6.9 QP N GND

0.258000 41.20 10.1 62 20.3 QF N GND

27.098000 16.30 10.5 &80 43.7 QF N GND

MEASUREMENT RESULT: "RIC02243079 fin2"
2/24/2012 11:34aM

Fregquency Level Transd Limit Margin Detector Line PE
MHz dspv dB  dBpv dB
17.662000 33.¢60 10.5 50 le.4 RV N GND
17.762000 35.00 10.5 50 15.0 AW N GND
17.86&e000 32.20 10.5 50 17.8 AWV i) GND
17.5%66000 35.30 13.5 50 14.7 AWV N GND
18.06&e000 34,80 10.5 50 15.2 AW i) GND
18.170000 35.00 10.5 51 15.0 AW i) GND

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line (dBuV) (dB) ( dé") Detector
(MHz) (dBuV)
Giga Print & 0.154 47.90 66.00 10.10 17.90 QP
scan + USB
(Giga)Print 0.150 47.70 56.00 10.10 8.30 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN™"
Short Description: 150K-30M Voltage
Level [dBuY]
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MEASUREMENT RESULT: "RIC0224301 fin"
2/24/201z2  10:00aM
Frequency Level Transd Limit Margin Detector Line TE
MHz dBuv dBE  dBuv dB
0.154000 47.%90 10.1 g 17.% GQF Ll GND
0.158000 46.20 10.1 e 19.4 QF Ll GND
0.22¢000 34.50 10.1 &3 28.1 qP L1 GND
4.,8374000 33.50 10.2 56 ZZ.5 QF Ll GND
21.846000 33.&0 10.86 ed Zg.4 QF Ll GND
22.874000 28.10 10.7 0 31.9 QF L1 GHND
MEASUREMENT RESULT: "RIC0224301 fin2"
2/24/72012  10:00aM
Freguency Level Transd Limit Margin Detector Line LE
MHz dBuv dBE  dBuv dB
0.150000 47.70 10.1 56 5.3 RV L1 GND
4.8B82000 27.60 13.2 48 15.4 2V L1 GHD
20.314000 303.70 10.5 50 15.3 &V Ll GND
21.234000 31.00 1d.& 50 15.0 &2V L1 GHD
21.74Z2000 30.60 13.6 50 15.4 2V L1 GHD
22.458000 31.20 10.7 50 18.8 &V Ll GHD

FCC ID: BBP-MFMP301SPF1

Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions I .
" : Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHZz) (dBuV)
Giga Print & 0.150 53.40 N 66.00 | 1010 | 1260 QP
scan + USB
(Giga)Print 0.258 37.60 N 52.00 10.10 13.90 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN™"
Short Description: 150K-30M Voltage
Level [dBuV]
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| | | | 1 | |
80 | I I N 11 T 1
] | | | | | 111 | |
50 I 11 T 1
40 | | [ | 1
30
20
10 X i - |
ok — L ALl b L
I A e T [ o
-10 1 1 1 1 1 1 1
150k 300k 400K G600k 200k 1M 2M M 4M 5M 6M BM 10M 20M 30M
Frequency [Hz]
% m xMES RICOZ24302_fin
MEASUREMENT RESULT: ”RIC'0224302_fin "
272472012 10:04aM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv de  dBuv dB
0.150000 53.40 10.1 66 12.6 QF N GND
0.226000 30.80 10.1 63 31.8 QP N GND
0.258000 42.30 10.1 62 1.2 QF N GND
4.5%18000 33.10 10.2 56 Z22.9 qQF N GND
26.838000 28.70 10.8 g0 31.3 0P N GND
28.€74000 28.30 10.9 a0 31.7 QF N GND
MEASUREMENT RESULT: "RIC0224 302_fin2 "
2/24/2012  10:042M
Frequency Laevel Transd Limit Margin Detector Line PE
MHz dBpv de depv dB
0.258000 37.60 10.1 52 13.9 &zv N GND
4.854000 27.80 10.2 48 1.2 &V N END
17.354000 22.80 10.5 50 7.2 RV N GND
17.450000 33.10 10.5 50 le.9% &zv N GND
17.758000 32.60 10.5 50 17.4 &V N GND
18.062000 32.70 10.5 50 17.3 =V N GND

FCC ID:

BBP-MFMP301SPF1

Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions Limit Transd Margin
Test Condition | Frequency Datum Line Detector
(MHz) (dBuV) (dBuV) (dB) (dB)
G3-TX 17.966 35.90 L 60.00 10.50 24.10 QP
17.866 35.10 L 50.00 10.50 14.90 AV
Test Results Pass

SCAN TABLE: *"Voltage (150K-30M) FIN™

Short Description: 150K-30M Voltage

Level [dBuY]
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MEASUREMENT RESULT: "RIC02243082 fin"

2/24/2012 11:52aM

Freguency Level Transd Limit Margin Detector Line FE
MHz dBuv dB  dBpv dB
17.150000 33.80 10.5 &0 2.2 QF L1 GND
17.354000 34.40 10.5 &80 25.6 QF L1 GND
17.458000 34,30 10.5 & Z5.7 QP Ll GND
17.662000 35.40 10.5 &80 Z4.8 QF L1 GND
17.870000 32.90 10.5 el Z7.1 QP Ll GND
17.966000 35.90 10.5 el z4.1 QP Ll GND

MEASUREMENT RESULT: "RIC02243082 finz2"

2/24/2012 11:52aM

Freguency Level Transd Limit Margin Detector Line FE
MHz dBuv dB  dBpv dB
17.254000 33.20 10.5 S le.g AV Ll GND
17.354000 33.10 10.5 50 le.9 AV L1 GND
17.454000 30.30 10.5 S 19.7 AV Ll GND
17.858000 30.30 10.5 50 19.7 AV L1 GND
17.762000 34.70 10.5 50 15.3 &V L1 GND
17.866000 35.10 10.5 50 14.9 AV L1 GND

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions

" : Limit Transd Margin
Test Condition Frequenc Datum Line Detector
(&HZ) y (@BuV) (dBuv) | (dB) (dB)
G3-TX 16.742 37.30 N 60.00 10.50 22.70 QP
16.742 36.50 N 50.00 10.50 13.50 AV
Test Results Pass

SCAN TABLE: *"Voltage (150K-30M) FIN™

Short Description:

150K-30M Voltage

Level [dBuV]
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MEASUREMENT RESULT: "RIC02243081 fin"
272472012 11:48aM
Fregquency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBupv dB
15.8Z2000 35.50 10.5 &0 24.5 QP i) GHND
16.0Z6000 33.90 10.5 &0 Z26.1 QP i) GHND
18.12e000 34.20 13.5 ed 25.8 QP N GND
1g.74Z000 37.30 10.5 0 22.7 QP i) GND
1e.846000 37.20 10.5 &0 2Z2.8 QP i) GHND
17.858000 36.50 13.5 &0 23.5 QF N GND
MEASUREMENT RESULT: "RIC02243081 finz2"
2/24/2012 11:48aM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBuv dB
15.822000 30.6e0 13.5 50 19.4 &V 0 GND
16.02e000 32.10 13.5 50 17.9 &V 0 GND
18.130000 33.10 10.5 50 le.s &2V 0 GHND
le.ed42000 35.10 13.5 50 14.9% &V 0 GND
18.742000 36.50 13.5 50 13.5 &V 0 GND
17.558000 36.30 10.5 50 13.7 &V 0 GHND

FCC ID:

BBP-MFMP301SPF1

Shenzhen Huatongwei International Inspection Co., Ltd



Report No.: TRE12020111 Page 59 of 82 Issued: 2011-12-08
Revised: 2012-03-09

Maximum Conducted Emissions Limit Transd Margin
Test Condition | Frequency Datum Line Detector
(MHz) (dBuV) (dBuV) (dB) (dB)
G3-RX 17.97 36.50 L 60.00 10.50 23.50 QP
18.375 35.30 L 50.00 10.50 14.70 AV
Test Results Pass

SCAN TABLE: *"Voltage (150K-30M) FIN™

Short Description: 150K-30M Voltage
Level [dBuv]
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MEASUREMENT RESULT: "RIC02243083 fin"

2/24/2012 11:58aM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBuv dB
17.358000 34.580 10.5 =1 25.1 QP L1 GND
17.453000 35.40 10.5 &l Z4.6 QP L1 GND
17.56Z2000 35.50 10.5 =1 24.5 QP L1 GND
17.762000 34.70 10.5 &l 25.3 QP L1 GND
_?.866“00 38.10 10.5 =10 23.9 QP L1 GND
17.570000 36.50 10.5 =1 23.5 QP L1 GND

MEASUREMENT RESULT: "RIC02243083 fin2"

2/24/2012 11:58aM

Fregquency Level Transd Limit Margin Detector Line TE
MHz depv dB  dBupv 4B
17.358000 34.10 10.5 51 15.9 &V L1 GND
17.453000 33.5%0 10.5 50 le.1l &V L1 GND
17.86Z2000 34.30 10.5 51 15.7 &V L1 GND
17.870000 34.30 10.5 50 15.7 &AWV L1 GND
18.174000 34.20 10.5 =10 15.1 &AWV L1 GND
13.373000 35.30 10.5 50 14.7 &V L1 GND

FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions - .
" : Limit Transd Margin
Test Condition | Frequency Datum Line Detector
(MHz) (dBuV) (dBuV) (dB) (dB)
G3-RX 17.766 36.50 N 60.00 10.50 23.50 QP
17.766 36.10 N 50.00 10.50 13.90 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN"
Short Description: 150K-30M Voltage
Level [dBuV]
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MEASUREMENT RESULT: "RIC02243084 fin"
2/24/2012 12:02PM
Freguency Level Transd Limit Margin Detector Line TE
MHz dBpv de deupv de
11.234000 23.90 10.4 G0 3.1 qF N GND
13.170000 28.20 10.4 o 33.8 QF N GND
16.5%46000 34.70 10.5 G0 25.3 qQF N GND
17.666000 36.10 10.5 o 23.9 QF N GHND
17.766000 36.50 10.5 ol 23.5 QP N GND
MEASUREMENT RESULT: "RIC02243084_ finz2"
2/24/2012 1Z2:02BM
Frequency Level Transd Limit Margin Detector Line TE
MHz dBpv de deupv dB
16.5%50000 33.80 13.5 =10 le.2 AW N GMND
17.254000 35.70 10.5 =10 14.3 AV N GND
17.358000 34,10 10.5 50 15.9% AV N GND
17.666000 33.10 10.5 50 1le.9 RV N GND
17.766000 36.10 10.5 50 13.9 &V N GND
18.278000 34.30 10.5 S0 15.7 AWV N GHND
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Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line (dBuV) (dB) ( dg) Detector
(MHz) (dBuV)
. 1.818 34.90 L 56.00 10.20 21.10 QP
NIC Print&Scan 3.982 27.20 L 46.00 10.20 18.80 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN"
Short Description: 150K-30M Voltage
Level [dBuv]
TI":'___I____I___I__1'_I__|_I_I_1_ ______ r-—-——T7T—~r-—T—-T1T°1—rtTtvT—-——~——7— T~ 71
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B0---—= —— T 1 rr-—_—— - | I I T S B . T ]
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e —~— 1 [ I 1T T 11 I |
| | | | | [ | | | I | | |
e e e e e e B Ry B M
| | | | | | [l X |
STy e R Pt i P A I 2 J
AL Y it S A P I I 0 R
20,__":.'_* | :ljl_:_ ol ’]LI‘
107_—f_ﬂ_h_ﬁr_L7uﬁTh|ﬂ
e S W 1 A T A VAT Ly
T b ¥ o O |
1 1 1 1 1 | 11
150K 300k 400k 600k 800k 1
Frequency [Hz]
« xMES RIC0224323_finm

MEASUREMENT RESULT: "RIC0224323 fin"
2/24/2012 5:14PM
Frequency Level Transd Limit Margin Detector Line TE
MHz dBuv dB  dBuv dB
1.398000 31.10 10.2 56 24.9 QF Ll GND
1.818000 34.%0 10.2 56 Z21.1 @F L1 GND
2.034000 31.40 10.2 56 Z4.6 QP Ll GND
2.134000 27.80 10.2 56 28.4 0QF Ll GND
2.410000 30.00 10.2 56 2.0 qp Ll GND
3.9%82000 31.80 10.2 56 24.2 QP Ll GND
MEASUREMENT RESULT: "RIC0224323 finz2"
2/24/2012 5:14PM
Frequency Level Transd Limit Margin Detector Line TE
MHz dBuv dB  dBuv dB
.%10000 18.50 10.2 4¢ 27.5 nv Ll GND
3.670000 26.10 10.2 48 1.9 AV Ll GND
3.774000 26.80 10.2 48 18.2 AV L1 GND
3.878000 26.90 10.2 48 1a.1 RV Ll GND
3.5%82000 27.20 10.2 48 18.8 AV L1 GND
4 0BE0D0D 25.50 10.2 48 20.5 RV Ll GND
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Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line (dBuV) (dB) ( dé‘) Detector
(MHz) (dBuV)
. 1.818 35.50 N 56.00 10.20 20.50 QP
NIC Print&Scan 3547 28.30 N 50.00 | 1020 | 17.70 AV
Test Results Pass

SCAN TABLE: "Voltage (150K-30M) FIN"

Short Description: 150K-30M Voltage

Level [dBuW]
70 r-——rT—-——"r—7T- T~ rTT-————— T———1
I [ [ L1 [ |
50 I T rTrrTi |
I [ [ L0 0 | |

50 ] | | | |

40 ____________________|__: 11 | |

W - !

20

10}

ol
-10
150K 300k 400k 600k 800k 1
Frequency [HZ]
x = xMEE RIC0224324 finm

MEASUREMENT RESULT: "RIC0224324 fin"

2/24/2012 5:20PM

Freguency Level Traned Limit Margin Detector Line PE
MHz dBpv dB  dBuv dB
1.762000 34.00 10.2 56 22.0 QF N GHD
1.818000 35.50 10.2 56 20.5 QF N GHD
1.830000 34.50 10.2 56 Z1.5 QF N GND
1.%02000 33.50 10.2 56 2Z2.5 QF N GND
1.850000 32.90 10.2 56 23.1 QF N GND
2.358000 29.40 10.2 56 2.6 QF N GND
MEASUREMENT RESULT: ”RICO22432{_fin2"
2/24/2012 5:20PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dBE  dBuv dB
1.710000 21.40 10.2 46 24.6 RV N GND
3.562000 25.40 10.2 46 20.6 RV N GND
3.66e000 Z26.&0 10.2 48 19.4 RV N GHD
3.878000 Z26.&0 10.2 48 19.4 RV N GHD
3.5%B82000 28.30 10.2 48 17.7 AV N GHD
4,.086000 25.70 10.2 4 20.3 RV N GND
FCC ID: BBP-MFMP301SPF1 Shenzhen Huatongwei International Inspection Co., Ltd
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5. External and Internal Photos of the EUT
5.1. External photos of the EUT
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5.2. Internal photos of the EUT
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